



[www.kttchemical.com](http://www.kttchemical.com)

## CERTIFICATE OF ANALYSIS

Arrow Material: Oxalic acid Anhydrous

Test Result	Specifications	Unit of Measure	Test Description
	Minimum Maximum		
confirm	99.6	% Weight	Main content
confirm	0.07	% Weight	SO <sub>4</sub> <sup>2-</sup> content
confirm	0.01	% Weight	Ash content
confirm	0.0005	% Weight	Heavy Metal (content (Pb
confirm	0.0005	% Weight	Fe
confirm	0.0005	% Weight	Chloride (Cl